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Pos [ Number | Description Qty
1 47-0053 Handle to damper 1
2 47-0009 Air bar 1
3 471-0155 | Connection plate for damper 1
4 B-360512 | Buttonhead screw M5 x 12 1ISO7380 | 1
5 B-2100005 | Nut M5 DIN 934 8.8 1
6 B-360508 | Button head screw M5 x 8 3
7 fie-051383 | sheet spring with slide part 1
8 371-0007 | Spacer for spring 1
9 43-0180 rubber slide for damper 1
10 [ 48-124 Damper plate 1
11| B-010010 | Washer 10 mm DIN125A 1
12 | Fje-701322 | Spring 1
13 | B-020005 | Plain washer 5 mm DIN9021 1
14 | 4732 Damper, welded 1
15 | B-300510 | Screw countersunk M5x10 DIN7991 | 2
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Number

Description

Qty

471008

Door welded

P-110006

Seal door

4778

Closing mechanism, welded

47-0052

Handle to damper

47-026

Closing hook

B-360416

Button head screw M4x16 ISO 7380

B-340506

Socket set screw M5x6 DIN 914

48-502

Glass
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48-030

Back frame
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B-300408

Hex socket countersunk head screw M4x8 DIN7991
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Pos| Number | Description Qty
1 371011 Hinge bottom on stove welded 2

2 B-650610 | Hex ribbed flange bolt M6x10 12

3 B-330504 | Socket set screw M5 x 4 DIN913 4

4 B-051014 | Washer Brass 1

5 B-360408 | Button head screw M4 x 8 1

6 78-312 Bushing 2

7 48001 Welded top roll 1

8 48003 Welded bottom roll 1

9 B-360406 | Button head screw M4 x 6 1SO7380 10.9 | 1
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Pos | Number | Description Qty
471019 Outer box welded 1
471010 Insert assembled 1
471039 Plinth welded 1
471-0055 | Inside cover left for plinth | 1
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471-0054 | inside cover for plinth
div-101302 | Magnet @13 x 2
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Pos | Number| Description Qty
48-0018 | Deflectorplate left 1
48-0019 | Deflector plate right 1
48-308 | Hook to smoke shelf holder | 1
48-122 | Bracket 1
48-0020 | Insulation side left front 1
48-0021 | Insulation side left back 1
48-0017 | Isolation back left 1
48-0016 | Insulation back midt 1
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48-0015 | Insulation back right

10 | 48-0023 | Insulation Side right

11 | 48-0022 | Insulation side rigt front
12 | 48-0014 [ Insulation bottom left
13 | 48-0013 | Insulation bottom

14 | 48-0012 | Insulation bottom right
15 | 48-211 | Loose log stop left

16 | 48-210 | Loose log stop
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Pos | Number | Description Qty
1 471090 Stones on top and bottom assembled with dowels | 2

2 471092 | Stones on side assembled with dowels 2

3 B-360612 | Button head screw M6x12 12




